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Date of issue: 25/02/19

Report consists of 6 test reports.

Sample name: KANVAS TC 

SAMPLE N° 266032 

List performed tests: 
1. Seat front edge durability test EN 1728:2012+AC:2013 
2. Leg forward static load test EN 1728:2012+AC:2013 
3. Leg sideways static load test EN 1728:2012+AC:2013 
4. Seat impact test EN 1728:2012+AC:2013 
5. Back impact test EN 1728:2012+AC:2013 
6. Stability - EN 1022:2005 
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Defects before testing: None

Overall dimensions: 460 x 480 x 790 (h) mm 
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Sample weight: Not determined 
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Sample name: KANVAS TC 

Seat front edge durability test EN 1728:2012+AC:2013
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Test performed according to EN 16139:2013

Seat force  
N

Number of 
cycles Remarks

EN 16139

1236

SI NO

EN 12520

SI NO

Seat front edge durability test clause 6.18, EN 1728:2012+AC:2013

Test results:
a) Rotture di componenti o giunzioni a) Rotture di componenti o giunzioni

Points of 
application

x

x

b) Allentamenti di giunzioni
x

b) Nessun componente rigido è allentato
100 mm back from

the front and
sides edges

800 50.000 No defects
c) No elemento strutturale importante notevolm. def.

NO

c) Funzioni inalterate dopo rimoz. carichi
d) Funzioni inalterate dopo rimoz. carichi

Note:

x d) stabilità 

Apparecchiatura

SI

Apparecchiatura
The test results comply with the requirements in clause 5 of EN 16139:2013, level 1.

EN 12727

Rotture di componenti o giunzioni

Allentamenti di giunzioni
Funzioni inalterate
Rispetto requisiti EN 12727, punto 5.1 e 5.2

Apparecchiatura 
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Leg forward static load test EN 1728:2012+AC:2013
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Test performed according to EN 16139:2013

Balancing
seat force

N
Number
of cycles Remarks

EN 16139

SI NO

EN 12520

SI NO
IKEA IOS-PRF-0040 SI NO

Leg forward static load test clause 6.15, EN 1728:2012+AC:2013

Test results:
a) Rotture di componenti o giunzioni a) Rotture di componenti o giunzioni

Stabilità

x

x Rotture di componenti o giunzioni
b) Allentamenti di giunzioni x b) Nessun componente rigido è allentato Rotture di componenti strutturali
c) No elemento strutturale importante notevolm. def.

Forward
horizontal force

N

NO

c) Funzioni inalterate dopo rimoz. carichi Allentamenti di giunzioni

d) Funzioni inalterate dopo rimoz. carichi
x

d) stabilità Deformazioni o rotture che pregiudicano utilizzo campione
500 1.000 10 No defects Danni su movimeto di parti meccaniche

Apparecchiatura 2020 Apparecchiatura

Note:

Funzioni inalterate dopo rimoz. carichi
EN 581-2

SI Apparecchiatura
Rotture di componenti o giunzioniThe test results comply with the requirements in clause 5 of EN 16139:2013, level 1.
Allentamenti di giunzioni
Funzioni inalterate dopo rimoz. carichi
Rispetto requisiti EN 581-1
Stabilità

Apparecchiatura
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Leg sideways static load test EN 1728:2012+AC:2013
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Test performed according to EN 16139:2013

Balancing
seat force

N
Number
of cycles Remarks

EN 16139

SI NO

EN 12520

SI NO
IKEA IOS-PRF-0040 SI NO

Leg sideways static load test clause 6.16, EN 1728:2012+AC:2013

Test results:
a) Rotture di componenti o giunzioni a) Rotture di componenti o giunzioni

Stabilità

x

x Rotture di componenti o giunzioni
b) Allentamenti di giunzioni x b) Nessun componente rigido è allentato Rotture di componenti strutturali
c) No elemento strutturale importante notevolm. def.

Sideways
horizontal force

N

NO

c) Funzioni inalterate dopo rimoz. carichi Allentamenti di giunzioni

d) Funzioni inalterate dopo rimoz. carichi
x

d) stabilità Deformazioni o rotture che pregiudicano utilizzo campione
400 1.000 10 No defects Danni su movimeto di parti meccaniche

Apparecchiatura 2020 Apparecchiatura

Note:

Funzioni inalterate dopo rimoz. carichi
EN 581-2

SI Apparecchiatura
Rotture di componenti o giunzioniThe test results comply with the requirements in clause 5 of EN 16139:2013, level 1.
Allentamenti di giunzioni
Funzioni inalterate dopo rimoz. carichi
Rispetto requisiti EN 581-1
Stabilità

Apparecchiatura
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Seat impact test EN 1728:2012+AC:2013
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Test performed according to EN 16139:2013

Height
of drop

mm
Impact
point

Number
of drops Remarks

EN 16139

SI NO

EN 12520

SI NO

IKEA IOS-PRF-0040 SISeat impact test clause 6.24, EN 1728:2012+AC:2013
Stabilità

Test results:
a) Rotture di componenti o giunzioni a) Rotture di componenti o giunzioni

Rotture di componenti o giunzioni

x

x

SI

Rotture di componenti strutturali

NO

b) Allentamenti di giunzioni x b) Nessun componente rigido è allentato Allentamenti di giunzioni
c) No elemento strutturale importante notevolm. def.

Mass of
impactor

kg

NO

c) Funzioni inalterate dopo rimoz. carichi Deformazioni o rotture che pregiudicano utilizzo campione

d) Funzioni inalterate dopo rimoz. carichi
x

d) stabilità Danni su movimeto di parti meccaniche

25 240 point A 10 No defects Funzioni inalterate dopo rimoz. carichi

Apparecchiatura 1419 Apparecchiatura
25 240 front edge of single

seating position 10 No defects

ApparecchiaturaEN 581-2

Note:
SI

EN 12727

Rotture di componenti o giunzioni Rotture di componenti o giunzioni
The test results comply with the requirements in clause 5 of EN 16139:2013, level 1. Allentamenti di giunzioni Allentamenti di giunzioni

Funzioni inalterate dopo rimoz. carichi Funzioni inalterate
Rispetto requisiti EN 581-1 Rispetto requisiti EN 12727, punto 5.1 e 5.2
Stabilità

ApparecchiaturaApparecchiatura
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Back impact test EN 1728:2012+AC:2013
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Test performed according to EN 16139:2013

Mass of
impactor

kg
Number
of cycles Remarks

EN 16139

SI NO

EN 12520

SI NO

IKEA IOS-PRF-0040 SI NOBack impact test clause 6.25, EN 1728:2012+AC:2013
Stabilità

Test results:
a) Rotture di componenti o giunzioni a) Rotture di componenti o giunzioni

Rotture di componenti o giunzioni

x

x Rotture di componenti strutturali
b) Allentamenti di giunzioni x b) Nessun componente rigido è allentato Allentamenti di giunzioni
c) No elemento strutturale importante notevolm. def.

Angle
°

NO

c) Funzioni inalterate dopo rimoz. carichi Deformazioni o rotture che pregiudicano utilizzo campione

d) Funzioni inalterate dopo rimoz. carichi
x

d) stabilità Danni su movimeto di parti meccaniche
38 6,5 10 No defects Funzioni inalterate dopo rimoz. carichi

Apparecchiatura 1306
Apparecchiatura

Note:
Apparecchiatura

EN 12727
SIThe test results comply with the requirements in clause 5 of EN 16139:2013, level 1.

Rotture di componenti o giunzioni
Allentamenti di giunzioni
Funzioni inalterate

Rispetto requisiti EN 12727, punto 5.1 e 5.2

Apparecchiatura 
 

pag. 1/1 

The sample name and, when relevant, its description, are given by the orderer, and CATAS  does not assume responsibility on this matter. This test 
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be 
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.  

This document is validated by  digital signature and time stamping in accordance 
with the Italian laws and the European Directives which regulate the electronic 
signature systems. 

Managing Director 
Dr. Andrea Giavon 



TEST REPORT

266032 / 6
Date received: 13/02/19
Date of test: 18/02/19
Date of issue: 25/02/19
Sample name: KANVAS TC 

Stability - EN 1022:2005
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Type of chair: fixed geometry

: 20 N does not overturn

Minimum horizontal force for rearwards overturning of fixed back chair: 164 N

Forwards overturning
     Horizontal force

Rearwards overturning

: 164 N does not overturn
     Fixed back chair
     Horizontal force

Tilting chair in the rearmost position
: //

N does not overturn

    Loading discs on the seat

Sideways overturning for chairs with arms
: //     Horizontal force

Sideways overturning for chairs without arms
: 20     Horizontal force

Forwards overturning for chairs with footrest
: //     Horizontal force

The test result complies with the requirements of EN 1022:2005.
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